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POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 7 90122133 FLANGEBOLT M6X30 FLANGEBOLT M6X30

2 1 406603 PAKDASE 25X38X7 OIL SEAL 25X38X7

3 1 406604 BUNDAKSEL CRANKCASE COVER

4 2 406605 STYREB@S 8X14 GUIDEBUSH 8X14

5 2 406606 O-RING 6.5X12X1 O RING 6.5X12X1

6 1 406607 AKSEL GEAR SHAFT OF SPEED
LIMIT

7 1 406608 LASERING CIRCLIP OF GEAR SHAFT

8 1 406609 GEAR GEAR SHAFT ASSY

9 2 406610 O-RING 6.5X15X0.5 O RING 6.5X15X0.5

10 1 406611 GLIDEB@S SLIDING BUSH

11 1 406612 PLADE PLATE

12 8 404121 FLANGEBOLT M6X12 FLANGEBOLT M6X12 - F30.3

13 1 406613 PAKNING CRANKCASEGASKET

14 2 406614 KNASTFILER CAM FOLLOWER

15 1 406615 KNASTAKSEL CAMSHAFT

16 1 406616 KRUMTAP CRANKSHAFT

17A 1 406617 PEJLESTANG KOMPLET CONNECTING ROD ASSY

21 1 90200338 KUGLELEJE 6205-2RS BALL BEARING 6205-2RS

22 1 406618 PAKDASE 22X35X7 OIL SEAL 22X35X7

23 1 406619 KRUMTAPHUS CRANKCASE ASSY

24 1 406620 GASREGULERING SPEED REGULATOR ASSY

25 1 406621 FJEDER SPRING REGULATOR

26 6 406622 LASEM@TRIK LOCKNUT

27 1 406623 ARM LEVER

28 1 406624 BOLT BOLT

29 1 406625 FJEDER SPRING

30 1 406626 CONNECTOR PRIMZAER CONNECTOR MAIN

31 1 406627 CONNECTOR SEKUNDZAER CENNECTOR SECUNDARY

32 1 406628 SPLIT COTTER PIN

33 1 406629 PAKDASE 6X11X4 OIL SEAL 6X11X4

34 1 406630 STANG ROD

35 1 406631 ANDER@R BREATERPIPE

36 1 406632 BESLAG TANK MAIN BRACKET FUELTANK

37 1 406633 BESLAG TANK HGJRE BRACKET FUELTANK RIGHT

38 1 406634 BESLAG TANK VENSTRE BRACKET FUELTANK LEFT

39 1 406635 KLEMME CIRCLIP

40 1 406636 HOLDER RETAINING CLIP

41 1 406637 BRZAENDSTOFSLANGE FUEL PIPE

42 1 406638 KLEMME CIRCLIP

43 1 406639 FILTER FILTER

44 3 90122130 FLANGEBOLT M6X16 FZB FLANGEBOLT M6X16 FZB

45 6 406640 SKIVE WASHER

46 1 406641 BRZAENDSTOFTANK FUEL TANK

47 1 406642 PAKNING GASKET

48 1 406643 SVAMP SPONGE

49 1 406644 TANKDAKSEL FUEL TANK CAP

50 1 406645 NET NET

51 2 406646 ELEMENT ELEMENT

52 1 406647 PAKNING GASKET




POS QTY | PARTNUMBER | BESKRIVELSE DESCRIPTION

53 1 406648 DAKSEL COVER

54 1 406649 SVINGHJUL FLYWHEEL

55 1 406650 BLASEHJUL FAN

56 1 406651 STARTERTRISSE RATCHET REEL

57 1 406652 FLANGEM@TRIK M14X1.5 FLANGENUT M14X1.5

58 1 406653 BLASEHUS FAN COVER

59 1 406654 REKYLASTARTER KOMPLET RECOIL START ASSY

60 1 406655 MOTORDAKSEL ENGINE COVER

61 3 406656 B@S BUSH

62 1 406657 PINBOLT STUD BOLT

63 1 406658 FJEDER FAN BLADE PULL SPRING

64 1 406659 BOLT BOLT

65 1 406660 REGULATOR ARM FAN BLADE

66 1 406661 BESLAG FOR REGULATOR FAN BLADE BRACKET

67 1 406662 TANDSPOLE IGNITION ASSY

68 1 406663 LEDNING WIRE

69 2 406664 PINBOLT STUD BOLT

70 1 290396 FLANGEBOLT M6X25 FLANGEBOLT M6X25

71 1 406665 SWITCH SWTICH

72 1 90122131 FLANGEBOLT M6X20 FLANGEBOLT M6X20

73 1 406666 KONSOL CONSOLE

74 2 406667 B@S BUSH

75A 1 406668 STOPPER KOMPLET STOPPER ASSY

76 1 406669 BESLAG BRACKET

77 1 406670 STOPPER STOPPER

78 2 90100691 LASEM@TRIK M6 LOCK NUT M6

79 1 406671 VARMESKJOLD EXHAUST CASE

80 2 406672 PAKNING GASKET

81 1 406673 UDST@DNING EXHAUST

82 1 406674 VARMESKJOLD INSULATION GASKET

83 1 406675 TOPPAKNING CYLINDER HEAD GASKET

84 2 406676 STYREB@S GUIDEBUSH

85 1 406677 VENTIL INDSUGNING VALVE INTAKE

86 1 406678 VENTIL UDST@DNING VALVE EXHAUST

87 1 406679 TOPSTYKKE CYLINDER HEAD

88 1 10011219 TANDRZR W20EPR-U SPARKPLUG W20EPR-U

89 2 406680 PINBOLT M6X92 STUD BOLT M6X92

90 1 406681 PAKDASE OIL SEAL

91 2 406682 VENTILFJEDER VALVESPRING

92 1 406683 S/ZEDE INDSUGNINGSVENTIL | SPRING COIL OF INLET
VALVE

93 1 406684 S/EDE UDST@DNINGSVENTIL | SPRING COIL OF OUTLET
VALVE

94 1 406685 COVER TOP COVER OF OUTLET
VALVE

95 1 406686 PAKNING INDER GASKET | OF CYLINDER
HEAD COVER

96 1 406687 VENTILDZAEKSEL INDER CYLINDER HEAD COVER |

97 1 406688 PAKNING YDRE GASKET Il OF CYLINDER
HEAD COVER

98 1 406689 VENTILDAKSEL YDRE CYLINDER HEAD COVER Il
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99 4 290464 FLANGEBOLT M6X14 FLANGEBOLT M6X14

100 2 406690 MZTRIK NUT

101 2 406691 JUSTERINGSMYZTRIK ADJUST NUT

102 2 406692 VIPPEARM ROCKER

103 2 406693 STOTTEBOLT FOR VIPPEARM | SUPPORT BOLT ROCKER

104 1 406694 STYREPLADE FOR PUSHROD GUIDE PLATE
STODSTANG

105 2 406695 STODSTANG PUSHROD

106 4 290472 FLANGEBOLT M8X45 FLANGEBOLT M8X45

107 2 402831 PINBOLT M6X94 STUD M6 X 94

108 1 406696 PAKNING GASKET

109 1 406697 ISOLATOR INSOLATOR

110 1 406698 PAKNING GASKET

111 1 406699 FORBINDER CHOKER CONNECTOR CHOKE

112 1 406700 KARBURATOR KOMPLET CARBURETOR ASSY

113 1 406701 PAKNING STEEL GASKET

114 2 406702 LASERING KRYDSPIND CIRCLIP PISTON PIN

115 1 406703 STEMPEL PISTON

116 1 406704 KRYDSPIND PISTON PIN

120A 1 406705 STEMPELRING SAT PISTON RING SET

121A 1 406706 LUFTFILTERKOMPLET AIR FILTER ASSEMBLED

122 1 406707 LUFTFILTERHUS AIRFILTER HOUSING

123 1 406708 DAEKSEL COVER

124 2 406709 BAS BUSH

125 1 406710 LUFTFILTERELEMENT FILTER ELEMENT

126 1 406711 SKUM ELEMENT FOAM FILTER ELEMENT

127 1 406712 LUFTFILTERDAKSEL AIR FILTER UPPER COVER

128A 1 406713 OLIEPIND KOMPLET OIL STICK ASSY

129 1 406714 OLIEPIND OIL STICK

130 1 90122137 FLANGEBOLT M6X50 FLANGEBOLT M6X50

131 1 406715 O-RING 25X3.1 O-RING 25X3.1

132 1 406716 RZR FOR OLIEPIND TUBE FOR OILSTICK

133 1 406717 B@S BUSH

134 1 406718 O-RING 20X2.2 O-RING 20X2.2

135 2 406719 BUNDSKRUE DRAINSCREW

136 2 406720 BUNDPAKNING DRAINSCREW GASKET






